Report

Applicant:
Address:
Manufacturer:
Address:

EUT:

Trade Mark:
Model Number:
Date of Receipt:
Test Date:

Date of Report:

Prepared By:

Address:

Applicable
Standards:

Test Result:

Test Report Tel:

400-688-3552

ANNEX 1

FCC ID: 2BNEK-HWPET10

Zhongchuang (Shenzhen) Internet of Things Co., Ltd

Room 301-1, 3rd Floor, Huihong Building, Building 18, Nanshan Ruiyuan, No. 45 Longzhu

3rd Road, Taoyuan Street, Nanshan District, Shenzhen

HUIZHOU BOSHIJIE TECHNOLOGY CO.,LTD.
No.1, Huifeng 3rd Road(W), Zhongkai High-tech Zone, Huizhou, Guangdong, China
Wireless Bluetooth pet locator Device

N/A

HW-PET10
PET10

Dec. 09, 2024
Dec. 09, 2024 - Dec. 31, 2024
Dec. 31, 2024

Shenzhen DL Testing Technology Co., Ltd.

101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.1
Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China

FCC CFR Title 47 Part22 Subpart H

FCC CFR Title 47 Part24 Subpart E

FCC CFR Title 47 Part27

ANSI/ TIA/ EIA-603-E-2016

FCC KDB 971168 D01 Power Meas. License Digital Systems vO3v01

ANSI C63.26:2015

Pass
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03 Peak-to-Average Ratio

Band Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | Result (dB) | high Limit (dB) | Verdict
Band2 14 18607 6 #0 QPSK 5.82 13 PASS
Band2 14 18607 6 #0 QAM16 6.71 13 PASS
Band2 14 18900 6 #0 QPSK 5.83 13 PASS
Band2 1.4 18900 6 #0 QAM16 6.64 13 PASS
Band2 14 19193 6 #0 QPSK 5.82 13 PASS
Band2 1.4 19193 6 #0 QAM16 6.69 13 PASS
Band2 3 18615 15 #0 QPSK 5.98 13 PASS
Band2 3 18615 15 #0 QAM16 6.84 13 PASS
Band2 3 18900 15 #0 QPSK 5.90 13 PASS
Band2 3 18900 15 #0 QAM16 6.75 13 PASS
Band2 3 19185 15 #0 QPSK 5.87 13 PASS
Band2 3 19185 15 #0 QAM16 6.74 13 PASS
Band2 5 18625 25 #0 QPSK 6.06 13 PASS
Band2 5 18625 25 #0 QAM16 6.81 13 PASS
Band2 5 18900 25 #0 QPSK 5.95 13 PASS
Band2 5 18900 25 #0 QAM16 6.71 13 PASS
Band2 5 19175 25 #0 QPSK 5.82 13 PASS
Band2 5 19175 25 #0 QAM16 6.64 13 PASS
Band2 10 18650 50 #0 QPSK 6.06 13 PASS
Band2 10 18900 50 #0 QPSK 5.86 13 PASS
Band2 10 19150 50 #0 QPSK 5.67 13 PASS
Band2 15 18675 75 #0 QPSK 5.91 13 PASS
Band2 15 18900 75 #0 QPSK 5.88 13 PASS
Band2 15 19125 75 #0 QPSK 5.70 13 PASS
Band2 20 18700 100 #0 QPSK 5.26 13 PASS
Band2 20 18900 100 #0 QPSK 5.64 13 PASS
Band2 20 19100 100 #0 QPSK 5.34 13 PASS
Band4 1.4 19957 6 #0 QPSK 4.99 13 PASS
Band4 1.4 19957 6 #0 QAM16 5.80 13 PASS
Band4 1.4 20175 6 #0 QPSK 4.97 13 PASS
Band4 1.4 20175 6 #0 QAM16 5.76 13 PASS
Band4 1.4 20393 6 #0 QPSK 4.80 13 PASS
Band4 1.4 20393 6 #0 QAM16 5.66 13 PASS
Band4 3 19965 15 #0 QPSK 5.05 13 PASS
Band4 3 19965 15 #0 QAM16 5.82 13 PASS
Band4 3 20175 15 #0 QPSK 4.99 13 PASS
Band4 3 20175 15 #0 QAM16 5.79 13 PASS
Band4 3 20385 15 #0 QPSK 4.86 13 PASS
Band4 3 20385 15 #0 QAM16 5.67 13 PASS
Band4 5 19975 25 #0 QPSK 5.04 13 PASS
Band4 5 19975 25 #0 QAM16 5.80 13 PASS
Band4 5 20175 25 #0 QPSK 5.01 13 PASS
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Band4 5 20175 25 #0 QAM16 5.78 13 PASS
Band4 5 20375 25 #0 QPSK 4.85 13 PASS
Band4 5 20375 25 #0 QAM16 5.59 13 PASS
Band4 10 20000 50 #0 QPSK 5.03 13 PASS
Band4 10 20175 50 #0 QPSK 4.93 13 PASS
Band4 10 20350 50 #0 QPSK 4.77 13 PASS
Band4 15 20025 75 #0 QPSK 5.22 13 PASS
Band4 15 20175 75 #0 QPSK 5.05 13 PASS
Band4 15 20325 75 #0 QPSK 4.95 13 PASS
Band4 20 20050 100 #0 QPSK 5.08 13 PASS
Band4 20 20175 100 #0 QPSK 4.91 13 PASS
Band4 20 20300 100 #0 QPSK 4.86 13 PASS
Band5 14 20407 6 #0 QPSK 3.93 13 PASS
Band5 14 20407 6 #0 QAM16 4.71 13 PASS
Band5 14 20525 6 #0 QPSK 5.46 13 PASS
Band5 14 20525 6 #0 QAM16 6.21 13 PASS
Band5 14 20643 6 #0 QPSK 5.26 13 PASS
Band5 14 20643 6 #0 QAM16 6.19 13 PASS
Band5 3 20415 15 #0 QPSK 3.90 13 PASS
Band5 3 20415 15 #0 QAM16 4.78 13 PASS
Band5 3 20525 15 #0 QPSK 5.48 13 PASS
Band5 3 20525 15 #0 QAM16 6.32 13 PASS
Band5 3 20635 15 #0 QPSK 5.23 13 PASS
Band5 3 20635 15 #0 QAM16 6.05 13 PASS
Band5 5 20425 25 #0 QPSK 4.04 13 PASS
Band5 5 20425 25 #0 QAM16 4.78 13 PASS
Band5 5 20525 25 #0 QPSK 5.49 13 PASS
Band5 5 20525 25 #0 QAM16 6.25 13 PASS
Band5 5 20625 25 #0 QPSK 4.83 13 PASS
Band5 5 20625 25 #0 QAM16 5.62 13 PASS
Band5 10 20450 50 #0 QPSK 4.51 13 PASS
Band5 10 20525 50 #0 QPSK 5.29 13 PASS
Band5 10 20600 50 #0 QPSK 4.60 13 PASS
Band66 14 131979 6 #0 QPSK 4.99 13 PASS
Band66 14 131979 6 #0 QAM16 5.85 13 PASS
Band66 14 132322 6 #0 QPSK 4.79 13 PASS
Band66 14 132322 6 #0 QAM16 5.57 13 PASS
Band66 14 132665 6 #0 QPSK 4.85 13 PASS
Band66 14 132665 6 #0 QAM16 5.71 13 PASS
Band66 3 131987 15 #0 QPSK 5.05 13 PASS
Band66 3 131987 15 #0 QAM16 5.89 13 PASS
Band66 3 132322 15 #0 QPSK 4.79 13 PASS
Band66 3 132322 15 #0 QAM16 5.60 13 PASS
Band66 3 132657 15 #0 QPSK 4.92 13 PASS
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Band66 3 132657 15 #0 QAM16 5.69 13 PASS
Band66 5 131997 25 #0 QPSK 5.07 13 PASS
Band66 5 131997 25 #0 QAM16 5.81 13 PASS
Band66 5 132322 25 #0 QPSK 4.82 13 PASS
Band66 5 132322 25 #0 QAM16 5.60 13 PASS
Band66 5 132647 25 #0 QPSK 4.84 13 PASS
Band66 5 132647 25 #0 QAM16 5.60 13 PASS
Band66 10 132022 50 #0 QPSK 5.04 13 PASS
Band66 10 132322 50 #0 QPSK 4.78 13 PASS
Band66 10 132622 50 #0 QPSK 4.75 13 PASS
Band66 15 132047 75 #0 QPSK 5.25 13 PASS
Band66 15 132322 75 #0 QPSK 4.99 13 PASS
Band66 15 132597 75 #0 QPSK 4.99 13 PASS
Band66 20 132072 100 #0 QPSK 5.17 13 PASS
Band66 20 132322 100 #0 QPSK 4.94 13 PASS
Band66 20 132572 100 #0 QPSK 4.98 13 PASS
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Band2 QAM16 BW=1.4MHz Channel=18607 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

17.85 dBm
41.24 % at 0dB

3.11dB
5.67 dB
6.71 dB
7.20dB
7.40 dB
7.42dB

7.44 dB
25.29 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |
Center Freq: 1.850700000 GHz

—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

09:23:02 PMJan 03, 2025
Radio Std: None

#IFGain:Low

0.0001 %
Info BW 25.000 MHz

MSG

STATUS

Band2 QAM16 BW=1.4MHz Channel=18900 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

17.39 dBm
43.34 % at 0dB

2.98dB
5.45dB
6.64 dB
7.23dB
7.55dB
7.74dB

7.75dB
25.14 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |
Center Freq: 1.880000000 GHz

—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

09:23:10 PMJan 03, 2025
Radio Std: None

#IFGain:Low

0.0001 %
Info BW 25.000 MHz

STATUS

Test Report Tel: 400-688-3552
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Band2 QAM16 BW=1.4MHz Channel=19193 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

17.38 dBm
42.40 % at 0dB

3.01adB
5.54 dB
6.69 dB
7.13dB
7.42dB
7.44dB

7.45dB
24.83 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |
Center Freq: 1.909300000 GHz

—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

09:23:16 PMJan 03, 2025
Radio Std: None

#IFGain:Low

0.0001 %
Info BW 25.000 MHz

MSG

STATUS

Band2 QAM16 BW=3MHz Channel=18900 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

17.32 dBm
42.69 % at 0dB

2.91dB
5.52 dB
6.75 dB
7.42dB
7.91dB
7.96 dB

7.97 dB
25.29 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |
Center Freq: 1.880000000 GHz

—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

09:23:32 PMJan 03, 2025
Radio Std: None

#IFGain:Low

0.0001 %
Info BW 25.000 MHz

STATUS
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Band2 QAM16 BW=3MHz Channel=19185 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL

AC

Center Freq 1.908500000 GHz

Average Power

17.39 dBm
41.62 % at 0dB

3.00adB
5.56 dB
6.74 dB
7.20dB
7.48 dB
7.65dB

7.68 dB
25.07 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO

[ 09:23:39 PMJan 03,2025

Center Freq: 1.908500000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

MSG

STATUS

Band2 QAM16 BW=3MHz Channel=18615 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

17.67 dBm
40.61 % at 0dB

3.01adB
5.65dB
6.84 dB
7.37dB
7.67 dB
7.83dB

8.01dB
25.68 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO

[ 09:23:25 PMJan 03,2025

Center Freq: 1.851500000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

STATUS

Test Report Tel: 400-688-3552
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Band2 QPSK BW=1.4MHz Channel=18607 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

Center Freq 1.850700000 GHz

Average Power

18.72 dBm
41.12 % at 0dB

2.80dB
5.04 dB
5.82dB
6.12dB
6.29dB
6.33dB

6.35dB
25.07 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO

[ 09:23:00 PMJan 03,2025

Center Freq: 1.850700000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

MSG

STATUS

Band2 QPSK BW=1.4MHz Channel=18900 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

18.33 dBm
43.29 % at 0dB

2.67 dB
4.95 dB
5.83dB
6.36 dB
6.86 dB
6.94 dB

6.95dB
25.28 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO

[ 09:23:07 PMJan 03,2025

Center Freq: 1.880000000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian
0

0.0001 %
Info BW 25.000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

STATUS
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Band2 QAM16 BW=5MHz Channel=19175 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

Center Freq 1.907500000 GHz

Average Power

16.99 dBm
42.50 % at 0dB

2.91dB
5.49 dB
6.64 dB
7.21dB
7.48 dB
7.57 dB

7.59 dB
24.58 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO

[ 09:24:01 PMJan 03,2025

Center Freq: 1.907500000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

MSG

STATUS

Band2 QAM16 BW=5MHz Channel=18625 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

17.65 dBm
41.32 % at 0dB

2.95dB
5.59 dB
6.81dB
7.34dB
7.60 dB
7.75dB

7.80 dB
25.45 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO

[ 09:23:48 PMJan 03,2025

Center Freq: 1.852500000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

STATUS

Test Report Tel: 400-688-3552
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Band2 QAM16 BW=5MHz Channel=18900 RB Size=25 Position=#0

Average Power

17.36 dBm
43.35 % at 0dB

10.0 % 2.85dB
1.0% 5.47 dB
0.1% 6.71 dB
0.01 % 7.39dB
0.001% 7.69dB
0.0001% 7.94dB

Peak 7.97 dB
25.33 dBm
0.0001 %

Info BW 25.000 MHz

e Keysight Spectrum Analyzer - Power Stat CCDF |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:23:55 PMJan 03, 2025
Center Freq: 1.880000000 GHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band2 QPSK BW=1.4MHz Channel=19193 RB Size=6 Position=#0

Average Power

18.29 dBm
42.57 % at 0dB

10.0 % 2.74 dB
1.0% 4.99 dB
0.1% 5.82dB
0.01 % 6.26 dB
0.001% 6.51dB
0.0001% 6.58dB

Peak 6.58 dB
24.87 dBm

0.0001 %
Info BW 25.000 MHz

=R
[ SENSE:INT] [ ALIGN AUTO | 09:23:14 PMJan 03,2025
Center Freq: 1.909300000 GHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band2 QPSK BW=10MHz Channel=18650 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

18.66 dBm
42.47 % at 0dB

2.49dB
4.99 dB
6.06 dB
6.79dB
7.36 dB
7.44dB

7.46 dB
26.12 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

09:24:08 PMJan 03,2025

Center Freq: 1.855000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Info BW 25.000 MHz

Radio Std: None

MSG

STATUS

Band2 QPSK BW=10MHz Channel=18900 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

18.24 dBm
44.23 % at 0dB

2.36dB
4.77 dB
5.86 dB
6.63 dB
7.07 dB
7.20dB

7.29dB
25.53 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

09:24:12 PMJan 03,2025

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552
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Band2 QPSK BW=10MHz Channel=19150 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF |£”i”&l
[ SENSE:INT] [ ALIGN AUTO | 09:24:17 PMJan 03, 2025
Center Freq: 1.905000000 GHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

43.93 % at 0dB

10.0 % 2.42 dB
1.0% 4.72 dB
0.1% 5.67 dB
0.01 % 6.30 dB
0.001% 6.70dB
0.0001% 6.90dB

Peak 6.92 dB
25.05 dBm

o,
0.0001 "BOdB

Info BW 25.000 MHz

MSG STATUS

Band2 QPSK BW=15MHz Channel=18675 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF |£”i”&l
[ SENSE:INT] [ ALIGN AUTO | 09:24:24 PMJan 03, 2025
Center Freq: 1.857500000 GHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

18.57 dBm
43.44 % at 0dB

10.0 % 2.60 dB
1.0% 4.96 dB
0.1% 5.91dB
0.01 % 6.25 dB
0.001% 6.52dB
0.0001% 6.72dB

Peak 6.72 dB
25.29 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS
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Band2 QPSK BW=15MHz Channel=18900 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

18.10 dBm
43.36 % at 0dB

2.51dB
4.94 dB
5.88 dB
6.26 dB
6.45dB
6.58 dB

6.59 dB
24.69 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

09:24:28 PMJan 03,2025

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG

STATUS

Band2 QPSK BW=15MHz Channel=19125 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

18.04 dBm
44.34 % at 0dB

253 dB
4.80 dB
5.70 dB
6.04 dB
6.30 dB
6.46 dB

6.51 dB
24.55 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

09:24:32 PMJan 03,2025

Center Freq: 1.902500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552
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Band2 QPSK BW=20MHz Channel=18700 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL

500 AC [ SENSE:INT] [ ALIGN AUTO |

09:24:39 PMJan 03,2025

Center Freq: 1.860000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.860000000 GHz

——
#IFGain:Low

Average Power Gaussian

18.33 dBm
45.89 % at 0dB

244 dB
4.38 dB
5.26 dB
5.93dB
6.34 dB
6.52 dB

6.61 dB
24.94 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band2 QPSK BW=20MHz Channel=18900 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

09:24:43 PMJan 03,2025

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power Gaussian

18.15 dBm
45.10 % at 0dB

2.37dB
4.61 dB
5.64 dB
6.34 dB
6.85dB
6.97 dB

6.97 dB
2512 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band2 QPSK BW=20MHz Channel=19100 RB Size=100 Position=#0

Average Power

18.12 dBm
46.08 % at 0dB

10.0 % 2.39dB
1.0% 4.42 dB
0.1% 5.34dB
0.01 % 5.98 dB
0.001% 6.38dB
0.0001% 6.70dB

Peak 6.76 dB
24.88 dBm
0.0001 %

Info BW 25.000 MHz

e Keysight Spectrum Analyzer - Power Stat CCDF |£”i”&l
[ SENSE:INT] [ ALIGN AUTO | 09:24:47 PMJan 03, 2025
Center Freq: 1.900000000 GHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band2 QPSK BW=3MHz Channel=19185 RB Size=15 Position=#0

#IFGain:Low #Atten: 40 dB

Average Power

18.22 dBm
42.21 % at 0dB

10.0 % 2.63 dB
1.0% 4.98 dB
0.1% 5.87 dB
0.01 % 6.34 dB
0.001% 6.81dB
0.0001% 7.03dB

Peak 7.04 dB
25.26 dBm

0.0001 %
Info BW 25.000 MHz

=R
[ SENSE:INT] [ ALIGN AUTO | 09:23:36 PMJan 03, 2025
Center Freq: 1.908500000 GHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com

Page 15 of 272


mailto:service@dl-cert.com

Report

Band2 QPSK BW=5MHz Channel=18625 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL

500 AC

Center Freq 1.852500000 GHz

Average Power

18.60 dBm
41.02 % at 0dB

2.58dB
5.07 dB
6.06 dB
6.51 dB
6.80 dB
6.92dB

6.92 dB
25.52 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO |

09:23:45 PMJan 03,2025

Trig: Free Run [of

#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

Center Freq: 1.852500000 GHz

ounts:1.00 M/1.00 Mpt

Radio Std: None

MSG

STATUS

Band2 QPSK BW=3MHz Channel=18615 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

18.72 dBm
40.67 % at 0dB

2.67 dB
5.02dB
5.98 dB
6.47 dB
6.89dB
6.95dB

6.99 dB
25.71 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN

AT 09:23:23

PMJan 03,2025

Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian
0

0.0001 %
Info BW 25.000 MHz

Center Freq: 1.851500000 GHz
Counts:1.00 M/1.00 Mpt

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552

Web:www.dl-cert.com Email:

service@dl-cert.com

Page 16 of 272


mailto:service@dl-cert.com

Report

Band2 QPSK BW=3MHz Channel=18900 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

09:23:29 PMJan 03,2025

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

18.25 dBm
43.01 % at 0dB

2.49dB
4.89 dB
5.90 dB
6.44 dB
6.69 dB
6.81dB

6.82 dB
25.07 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band2 QPSK BW=5MHz Channel=19175 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

09:23:59 PMJan 03,2025

Center Freq: 1.907500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power Gaussian

18.05 dBm
43.08 % at 0dB

254 dB
4.89 dB
5.82dB
6.27 dB
6.57 dB
6.65dB

6.67 dB
24.72 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com

Page 17 of 272


mailto:service@dl-cert.com

Report

Band2 QPSK BW=5MHz Channel=18900 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

09:23:52 PMJan 03,2025

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

18.16 dBm
43.54 % at 0dB

243 dB
4.90 dB
5.95dB
6.40 dB
6.78 dB
7.31dB

7.36 dB
25.52 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QAM16 BW=1.4MHz Channel=20393 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:44:37 PMJan 03,2025

Center Freq: 1.754300000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.754300000 GHz

#IFGain:Low

——

Average Power Gaussian

19.43 dBm
47.64 % at 0dB

2.81dB
4.68 dB
5.66 dB
6.02 dB
6.26 dB
6.38 dB

6.38 dB
25.81 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com
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mailto:service@dl-cert.com

Report

Band4 QAM16 BW=3MHz Channel=19965 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:44:45 PMJan 03,2025

Center Freq: 1.711500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.711500000 GHz

——
#IFGain:Low

Gaussian

Average Power

19.54 dBm
46.38 % at 0dB

2.79dB
4.79 dB
5.82dB
6.32dB
6.73dB
6.85dB

6.87 dB
26.41 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QAM16 BW=1.4MHz Channel=19957 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:44:22 PMJan 03,2025

Center Freq: 1.710700000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.710700000 GHz

——
#IFGain:Low

Average Power

19.62 dBm
47.01 % at 0dB

2.87dB
4.86 dB
5.80dB
6.26 dB
6.48 dB
6.51dB

6.52 dB
26.14 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-c

ert.com Page 19 of 272


mailto:service@dl-cert.com

Report

Band4 QAM16 BW=1.4MHz Channel=20175 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:44:29 PMJan 03,2025

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power

19.49 dBm
46.96 % at 0dB

2.88dB
4.79 dB
5.76 dB
6.30 dB
6.64 dB
6.67 dB

6.69 dB
26.18 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QAM16 BW=3MHz Channel=20175 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:44:52 PMJan 03,2025

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power Gaussian

19.39 dBm
46.32 % at 0dB

2.81dB
4.81 dB
5.79dB
6.36 dB
6.65dB
6.99dB

7.00 dB
26.39 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com

Page 20 of 272


mailto:service@dl-cert.com

Report

Band4 QAM16 BW=3MHz Channel=20385 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:44:59 PMJan 03,2025

Center Freq: 1.753500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.753500000 GHz

——
#IFGain:Low

Gaussian

Average Power

19.43 dBm
47.01 % at 0dB

2.76dB
4.64 dB
5.67 dB
6.07 dB
6.37 dB
6.49 dB

6.52 dB
25.95dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QAM16 BW=5MHz Channel=19975 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:45:08 PMJan 03,2025

Center Freq: 1.712500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.712500000 GHz

——
#IFGain:Low

Average Power Gaussian

19.54 dBm
47.17 % at 0dB

2.74dB
4.73 dB
5.80dB
6.27 dB
6.61dB
6.72dB

6.73dB
26.27 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com
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mailto:service@dl-cert.com

Report

Band4 QAM16 BW=5MHz Channel=20175 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:45:15 PMJan 03,2025

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power

19.52 dBm
47.28 % at 0dB

2.74dB
4.76 dB
5.78 dB
6.31dB
6.66 dB
6.95dB

6.95dB
26.47 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QAM16 BW=5MHz Channel=20375 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:45:22 PMJan 03,2025

Center Freq: 1.752500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.752500000 GHz

——
#IFGain:Low

Average Power

19.47 dBm
47.67 % at 0dB

2.69dB
4.62 dB
5.59 dB
6.13dB
6.34 dB
6.44 dB

6.50 dB
25.97 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com

Page 22 of 272


mailto:service@dl-cert.com

Report

Band4 QPSK BW=1.4MHz Channel=19957 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:44:19 PMJan 03,2025

Center Freq: 1.710700000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.710700000 GHz

——
#IFGain:Low

Average Power

20.58 dBm
49.51 % at 0dB

2.49dB
4.29 dB
4.99 dB
5.26 dB
5.39adB
5.44 dB

5.44 dB
26.02 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=1.4MHz Channel=20175 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:44:26 PMJan 03,2025

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power Gaussian

20.41 dBm
49.80 % at 0dB

246 dB
4.22 dB
4.97 dB
5.40 dB
5.67 dB
5.90dB

5.92dB
26.33 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com

Page 23 of 272


mailto:service@dl-cert.com

Report

Band4 QPSK BW=1.4MHz Channel=20393 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:44:33 PMJan 03,2025

Center Freq: 1.754300000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.754300000 GHz

——
#IFGain:Low

Gaussian

Average Power

20.31 dBm
50.53 % at 0dB

241dB
4.08 dB
4.80 dB
5.24dB
5.48 dB
5.591dB

5.51dB
25.82 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=10MHz Channel=20000 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:45:28 PMJan 03,2025

Center Freq: 1.715000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.715000000 GHz

——
#IFGain:Low

Average Power

20.38 dBm
49.22 % at 0dB

2.19dB
412 dB
5.03dB
5.67 dB
6.08 dB
6.23dB

6.23 dB
26.61 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com

Page 24 of 272


mailto:service@dl-cert.com

Report

Band4 QPSK BW=10MHz Channel=20175 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:45:33 PMJan 03,2025

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power

20.26 dBm
49.71 % at 0dB

2.19dB
4.03 dB
493 dB
5.59 dB
5.98 dB
6.13dB

6.14 dB
26.40 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=15MHz Channel=20325 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:45:53 PMJan 03,2025

Center Freq: 1.747500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.747500000 GHz

——
#IFGain:Low

Average Power

20.23 dBm
49.23 % at 0dB

2.30dB
4.18 dB
4.95dB
5.24dB
5.44dB
5.50 dB

5.54 dB
25.77 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com

Page 25 of 272


mailto:service@dl-cert.com

Report

Band4 QPSK BW=20MHz Channel=20050 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC SENSE:INT] I ALIGN AUTO

10:45:59 PMJan 03,2025

|
Center Freq: 1.720000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.720000000 GHz

——
#IFGain:Low

Average Power

20.36 dBm
48.44 % at 0dB

2.24dB
4.16 dB
5.08 dB
5.69 dB
6.08 dB
6.23dB

6.32dB
26.68 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=20MHz Channel=20175 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

SENSE:INT] [ ALIGN AUTO

10:46:03 PMJan 03,2025

|
Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power

20.25 dBm
49.12 % at 0dB

2.21dB
4.05dB
491 dB
5.50 dB
5.91dB
6.06 dB

6.06 dB
26.31 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-c

ert.com Page 26 of 272


mailto:service@dl-cert.com

Report

Band4 QPSK BW=10MHz Channel=20350 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:45:37 PMJan 03,2025

Center Freq: 1.750000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.750000000 GHz

——
#IFGain:Low

Average Power

20.33 dBm
50.55 % at 0dB

2.15dB
3.94dB
4.77 dB
5.35dB
5.72dB
5.89dB

5.90 dB
26.23 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=15MHz Channel=20025 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:45:43 PMJan 03,2025

Center Freq: 1.717500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.717500000 GHz

——
#IFGain:Low

Average Power

20.27 dBm
47.75 % at 0dB

2.36dB
4.38 dB
5.22dB
5.54dB
5.78 dB
6.05dB

6.10 dB
26.37 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com

Page 27 of 272


mailto:service@dl-cert.com

Report

Band4 QPSK BW=15MHz Channel=20175 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:45:49 PMJan 03,2025

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power

20.24 dBm
48.32 % at 0dB

2.33dB
4.26 dB
5.05dB
5.35dB
5.50 dB
5.60 dB

5.64 dB
25.88 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=3MHz Channel=20385 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:44:56 PMJan 03,2025

Center Freq: 1.753500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.753500000 GHz

——
#IFGain:Low

Average Power

20.32 dBm
49.75 % at 0dB

2.29dB
4.07 dB
4.86 dB
5.28 dB
5.62dB
5.82dB

5.83dB
26.15 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com
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mailto:service@dl-cert.com

Report

Band4 QPSK BW=5MHz Channel=19975 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:45:06 PMJan 03,2025

Center Freq: 1.712500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.712500000 GHz

——
#IFGain:Low

Average Power

20.46 dBm
49.12 % at 0dB

2.25dB
4.18 dB
5.04 dB
5.48 dB
5.71dB
5.83dB

5.83dB
26.29 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=3MHz Channel=20175 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:44:50 PMJan 03,2025

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power Gaussian

20.32 dBm
49.19 % at 0dB

2.31dB
4.15dB
4.99 dB
5.46 dB
5.68 dB
5.78 dB

5.82dB
26.14 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com
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Report

Band4 QPSK BW=20MHz Channel=20300 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:46:08 PMJan 03,2025

Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Average Power

20.32 dBm
49.44 % at 0dB

2.19dB
4.02 dB
4.86 dB
5.46 dB
5.90dB
6.06 dB

6.08 dB
26.40 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=3MHz Channel=19965 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:44:43 PMJan 03,2025

Center Freq: 1.711500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.711500000 GHz

——
#IFGain:Low

Average Power Gaussian

20.35 dBm
49.00 % at 0dB

2.34dB
4.18 dB
5.05dB
5.56 dB
5.90dB
5.97 dB

5.99dB
26.34 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Report

Band4 QPSK BW=5MHz Channel=20375 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:45:19 PMJan 03,2025

Center Freq: 1.752500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.752500000 GHz

——
#IFGain:Low

Gaussian

Average Power

20.36 dBm
50.41 % at 0dB

2.21dB
4.02 dB
4.85dB
5.27 dB
5.56 dB
5.62 dB

5.62 dB
25.98 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=5MHz Channel=20175 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

10:45:12 PMJan 03,2025

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power Gaussian

20.27 dBm
49.69 % at 0dB

2.26dB
4.14 dB
5.01dB
5.44 dB
5.77 dB
6.21dB

6.25dB
26.52 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552
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Report

Band5 QAM16 BW=1.4MHz Channel=20407 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

12:07:18 AMJan 04,2025

Center Freq: 824.700000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 824.700000 MHz

——
#IFGain:Low

Average Power

17.44 dBm
49.20 % at 0dB

2.76dB
4.19 dB
4.71 dB
498 dB
5.12dB
5.14 dB

5.15dB
22.59 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20415 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

12:07:40 AMJan 04,2025

Center Freq: 825.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power Gaussian

17.31 dBm
48.40 % at 0dB

2.67 dB
413 dB
4.78 dB
5.07 dB
5.20dB
5.30 dB

5.31dB
22.62 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552
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Report

Band5 QAM16 BW=3MHz Channel=20525 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL

500

AC [ SENSE:INT] [ ALIGN AUTO |

12:07:48 AMJan 04,2025

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

15.84 dBm
44.29 % at 0dB

2.88dB
5.20 dB
6.32dB
6.96 dB
7.32dB
7.62dB

7.63 dB
23.47 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

12:07:24 AMJan 04,2025

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power Gaussian
0

15.80 dBm
44.94 % at 0dB

2.93dB
5.16 dB
6.21 dB
6.75dB
7.15dB
7.19dB

7.19dB
22.99 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email:

service@dl-cert.com
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Report

Band5 QAM16 BW=1.4MHz Channel=20643 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

12:07:31 AMJan 04,2025

Center Freq: 848.200000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 848.300000 MHz

——
#IFGain:Low

Gaussian

Average Power

14.82 dBm
44.60 % at 0dB

2.92dB
5.16 dB
6.19 dB
6.53 dB
6.77 dB
6.86 dB

6.86 dB
21.68 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QAM16 BW=5MHz Channel=20525 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

12:08:11 AMJan 04,2025

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

15.91 dBm
44.71 % at 0dB

2.84dB
5.13dB
6.25 dB
6.81dB
7.12dB
7.36dB

7.40 dB
23.31 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report  Tel: 400-688-3552
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Report

Band5 QAM16 BW=5MHz Channel=20425 RB Size=25 Position=#0

Average Power Gaussian

17.19 dBm
48.22 % at 0dB

10.0 % 2.65dB
1.0% 413 dB
0.1% 4.78 dB
0.01 % 5.09dB
0.001% 5.33dB
0.0001% 5.42dB

Peak 5.43dB
22.62 dBm
0.0001 %

Info BW 25.000 MHz

e Keysight Spectrum Analyzer - Power Stat CCDF |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 12:08:04 AMJan 04, 2025
Center Freq 826.500000 MHz Ce.nter Freq: 826.500000 MHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20635 RB Size=15 Position=#0

—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

14.84 dBm
44.12 % at 0dB

10.0 % 2.85dB
1.0% 5.08 dB
0.1% 6.05dB
0.01 % 6.44 dB
0.001% 6.69dB
0.0001% 6.85dB

Peak 6.86 dB
21.70 dBm

0.0001 %
Info BW 25.000 MHz

e Keysight Spectrum Analyzer - Power Stat CCDF ==
RL RF 500 A [ SENSE:INT] I ALIGN AUTO | 12:07:55 AM Jan 04, 2025
Center Freq 847. Center Freq: 847.500000 MHz Radic Std: None

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Report

Band5 QPSK BW=1.4MHz Channel=20407 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

12:07:15 AMJan 04,2025

Center Freq: 824.700000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 824.700000 MHz

——
#IFGain:Low

Average Power

18.28 dBm
52.64 % at 0dB

2.32dB
3.55dB
3.93dB
410dB
420 dB
4.23dB

4.24 dB
22.52 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QAM16 BW=5MHz Channel=20625 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 A [ SENSE:INT] I ALIGN AUTO |

12:08:18 AMJan 04,2025

Center Freq: 846.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq846.

——
#IFGain:Low

Average Power

15.00 dBm
45.65 % at 0dB

2.74dB
4.77 dB
5.62 dB
6.03 dB
6.28 dB
6.32dB

6.32dB
21.32 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Report

Band5 QPSK BW=10MHz Channel=20450 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL

500 AC [ SENSE:INT] [ ALIGN AUTO |

12:08:24 AMJan 04,2025

Center Freq: 829.000000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 829.000000 MHz

——
#IFGain:Low

Average Power Gaussian

17.86 dBm
47.39 % at 0dB

2.28dB
3.83dB
4.51dB
498 dB
5.26 dB
5.41dB

5.41dB
23.27 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QPSK BW=10MHz Channel=20525 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

12:08:28 AMJan 04,2025

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power Gaussian

16.83 dBm
44.32 % at 0dB

244 dB
4.46 dB
5.29dB
5.94 dB
6.27 dB
6.39dB

6.41 dB
23.24 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Report

Band5 QPSK BW=1.4MHz Channel=20525 RB Size=6 Position=#0

Average Power Gaussian

16.71 dBm
45.91 % at 0dB

10.0 % 2.59 dB
1.0% 4.65 dB
0.1% 5.46 dB
0.01 % 5.97 dB
0.001% 6.40dB
0.0001% 6.46dB

Peak 6.46 dB
23.17 dBm
0.0001 %

Info BW 25.000 MHz

e Keysight Spectrum Analyzer - Power Stat CCDF |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 12:07:22 AMJan 04, 2025
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL 500 A [ SENSE:INT] [ ALIGN AUTO | 12:07:29

AMJan 04, 2025

—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

15.77 dBm
45.70 % at 0dB

10.0 % 2.61dB
1.0% 4.57 dB
0.1% 5.26 dB
0.01 % 5.63 dB
0.001% 5.89dB
0.0001% 5.91dB

Peak 5.93dB
21.70 dBm

0.0001 %
Info BW 25.000 MHz

Center Freq: 848.200000 MHz Radic Std: None

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Report

Band5 QPSK BW=3MHz Channel=20525 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL

500 AC [ SENSE:INT] [ ALIGN AUTO |

12:07:45 AMJan 04,2025

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 836.500000 MHz

——
#IFGain:Low

Average Power Gaussian

16.93 dBm
44.77 % at 0dB

245dB
4.59 dB
5.48 dB
5.96 dB
6.22dB
6.34 dB

6.48 dB
23.41 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QPSK BW=3MHz Channel=20635 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 A [ SENSE:INT] I ALIGN AUTO |

12:07:52 AMJan 04, 2025

Center Freq: 847.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq847.

——
#IFGain:Low

Average Power

15.82 dBm
44.96 % at 0dB

2.47dB
4.48 dB
5.23dB
5.60 dB
5.94dB
6.08 dB

6.12dB
21.94 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Report

Band5 QPSK BW=10MHz Channel=20600 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

12:08:33 AMJan 04,2025

Center Freq: 844.000000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 844.000000 MHz

——
#IFGain:Low

Gaussian

Average Power

16.30 dBm
46.87 % at 0dB

2.39dB
3.89dB
4.60 dB
5.04 dB
5.41dB
5.593 dB

5.62 dB
21.92 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QPSK BW=3MHz Channel=20415 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO | 12:07:38

AMJan 04, 2025

Center Freq: 825.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

18.25 dBm
50.94 % at 0dB

2.14dB
3.41dB
3.90dB
418 dB
431dB
4.35dB

4.36 dB
22.61 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Report

Band5 QPSK BW=5MHz Channel=20625 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC

Center Freq 846.500000 MHz

Average Power

15.96 dBm
46.72 % at 0dB

2.32dB
417 dB
4.83dB
5.13dB
5.26 dB
5.38 dB

5.40 dB
21.36 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO |

12:08:15 AMJan 04,2025

Center Freq: 846.500000 MHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

MSG

STATUS

Band5 QPSK BW=5MHz Channel=20525 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

Average Power

16.88 dBm
45.13 % at 0dB

2.39dB
4.58 dB
5.49dB
5.96 dB
6.47 dB
6.72dB

6.73dB
23.61 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

=R
[ SENSE:INT] [ ALIGN AUTO | 12:08:08 AM Jan 04, 2025
Center Freq: 836.500000 MHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Gaussian
0

0.0001 %
Info BW 25.000 MHz

STATUS

Test Report  Tel: 400-688-3552
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Page 41 of 272


mailto:service@dl-cert.com

Report

Band5 QPSK BW=5MHz Channel=20425 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

12:08:01 AMJan 04,2025

Center Freq: 826.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

17.96 dBm
49.83 % at 0dB

2.16dB
3.52dB
4.04 dB
429 dB
4.49dB
4.56 dB

4.56 dB
22.52 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QAM16 BW=3MHz Channel=131987 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:01:52 AMJan 04,2025

Center Freq: 1.711500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.711500000 GHz

——
#IFGain:Low

Average Power

19.67 dBm
46.32 % at 0dB

2.80dB
4.82 dB
5.89dB
6.35dB
6.69 dB
6.79dB

6.81dB
26.48 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Report

Band66 QAM16 BW=3MHz Channel=132322 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

01:01:59 AMJan 04,2025

Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Average Power

19.34 dBm
46.82 % at 0dB

2.79dB
4.70 dB
5.60 dB
6.11dB
6.41dB
6.58 dB

6.65 dB
25.99 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QAM16 BW=1.4MHz Channel=132665 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] [ ALIGN AUTO | 01:01:42

AMJan 04, 2025

Center Freq: 1.779300000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.779300000 GHz

——
#IFGain:Low

Average Power

18.63 dBm
47.53 % at 0dB

2.78 dB
4.70 dB
5.71dB
6.08 dB
6.34 dB
6.39dB

6.39dB
25.02 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Report

Band66 QAM16 BW=1.4MHz Channel=131979 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:01:29 AMJan 04,2025

Center Freq: 1.710700000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.710700000 GHz

——
#IFGain:Low

Average Power

19.48 dBm
46.85 % at 0dB

2.91dB
4.85 dB
5.85dB
6.33dB
6.53dB
6.56 dB

6.59 dB
26.07 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QAM16 BW=1.4MHz Channel=132322 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:01:36 AMJan 04,2025

Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Average Power Gaussian

19.28 dBm
47.29 % at 0dB

2.84dB
4.70 dB
5.57 dB
6.10dB
6.32dB
6.34 dB

6.34 dB
25.62 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band66 QAM16 BW=5MHz Channel=132647 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:02:28 AMJan 04,2025

Center Freq: 1.777500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.777500000 GHz

——
#IFGain:Low

Average Power

18.30 dBm
47.66 % at 0dB

2.72dB
4.62 dB
5.60 dB
6.14dB
6.37 dB
6.57 dB

6.57 dB
24.87 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=1.4MHz Channel=131979 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:01:26 AMJan 04,2025

Center Freq: 1.710700000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.710700000 GHz

——
#IFGain:Low

Average Power Gaussian

20.43 dBm
49.30 % at 0dB

248 dB
4.28 dB
4.99 dB
5.30dB
5.44dB
5.48 dB

5.49dB
25.92 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band66 QAM16 BW=5MHz Channel=132322 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:02:21 AMJan 04,2025

Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Gaussian

Average Power

19.38 dBm
47.72 % at 0dB

2.71dB
4.65 dB
5.60 dB
6.09 dB
6.52 dB
6.63 dB

6.67 dB
26.05 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QAM16 BW=3MHz Channel=132657 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:02:06 AMJan 04,2025

Center Freq: 1.778500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.778500000 GHz

——
#IFGain:Low

Average Power

18.61 dBm
47.07 % at 0dB

2.75dB
4.64 dB
5.69 dB
6.15dB
6.35dB
6.58 dB

6.60 dB
25.21 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band66 QAM16 BW=5MHz Channel=131997 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:02:15 AMJan 04,2025

Center Freq: 1.712500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.712500000 GHz

——
#IFGain:Low

Gaussian

Average Power

19.61 dBm
46.96 % at 0dB

2.74dB
4.76 dB
5.81dB
6.34 dB
6.62 dB
6.70 dB

6.71 dB
26.32 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=10MHz Channel=132322 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:02:39 AMJan 04,2025

Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Average Power Gaussian

20.23 dBm
50.10 % at 0dB

217 dB
3.96 dB
4.78 dB
5.40 dB
5.72dB
5.85dB

5.95dB
26.18 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band66 QPSK BW=10MHz Channel=132622 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:02:43 AMJan 04,2025

Center Freq: 1.775000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.775000000 GHz

——
#IFGain:Low

Average Power

19.41 dBm
50.36 % at 0dB

2.14dB
3.92dB
4.75dB
5.36 dB
5.73dB
5.89dB

5.91dB
25.32 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=10MHz Channel=132022 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:02:35 AMJan 04,2025

Center Freq: 1.715000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.715000000 GHz

——
#IFGain:Low

Average Power

20.45 dBm
49.07 % at 0dB

2.20dB
4.14 dB
5.04 dB
5.71dB
6.17 dB
6.24 dB

6.24 dB
26.69 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band66 QPSK BW=1.4MHz Channel=132322 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC SENSE:INT] I ALIGN AUTO

01:01:33 AMJan 04,2025

|
Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Average Power

20.16 dBm
50.36 % at 0dB

245dB
413 dB
4.79 dB
5.19dB
5.62dB
5.67 dB

5.67 dB
25.83 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=1.4MHz Channel=132665 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

SENSE:INT] [ ALIGN AUTO

01:01:40 AMJan 04,2025

|
Center Freq: 1.779300000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.779300000 GHz

——
#IFGain:Low

Average Power Gaussian

19.39 dBm
50.43 % at 0dB

2.40dB
4.09 dB
4.85dB
5.27 dB
5.51dB
5.57 dB

5.57 dB
24.96 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band66 QPSK BW=15MHz Channel=132597 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:02:58 AMJan 04,2025

Center Freq: 1.772500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.772500000 GHz

——
#IFGain:Low

Gaussian

Average Power

19.51 dBm
48.74 % at 0dB

2.31dB
4.20 dB
4.99 dB
5.30dB
5.48 dB
5.60 dB

5.66 dB
2517 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=20MHz Channel=132072 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:08:14 AMJan 04,2025

Center Freq: 1.720000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.720000000 GHz

——
#IFGain:Low

Average Power

20.58 dBm
47.78 % at 0dB

2.27dB
4.23 dB
5.17 dB
5.84 dB
6.23dB
6.51dB

6.55dB
27.13 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band66 QPSK BW=15MHz Channel=132047 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:02:50 AMJan 04,2025

Center Freq: 1.717500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.717500000 GHz

——
#IFGain:Low

Gaussian

Average Power

20.53 dBm
47.51 % at 0dB

2.37dB
4.42 dB
5.25dB
5.57 dB
5.82dB
6.02 dB

6.07 dB
26.60 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=15MHz Channel=132322 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:02:54 AMJan 04,2025

Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Average Power

20.26 dBm
48.93 % at 0dB

2.32dB
4.23 dB
4.99 dB
5.28 dB
5.47 dB
5.58 dB

5.59 dB
25.85dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band66 QPSK BW=20MHz Channel=132322 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:08:19 AMJan 04,2025

Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Average Power

20.24 dBm
49.01 % at 0dB

2.23dB
410 dB
4.94 dB
5.53dB
5.93dB
6.10dB

6.15dB
26.39 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=20MHz Channel=132572 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

01:08:23 AMJan 04,2025

Center Freq: 1.770000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.770000000 GHz

——
#IFGain:Low

Average Power

19.56 dBm
48.79 % at 0dB

2.23dB
410 dB
4.98 dB
5.61dB
5.97 dB
6.20dB

6.27 dB
25.83 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band66 QPSK BW=3MHz Channel=131987 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC SENSE:INT] I ALIGN AUTO

01:01:48 AMJan 04,2025

|
Center Freq: 1.711500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.711500000 GHz

——
#IFGain:Low

Average Power

20.51 dBm
48.89 % at 0dB

2.34dB
4.20 dB
5.05dB
5.56 dB
5.88 dB
5.97 dB

5.98 dB
26.49 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=3MHz Channel=132322 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

SENSE:INT] [ ALIGN AUTO

01:01:56 AMJan 04,2025

|
Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Average Power

20.15 dBm
49.82 % at 0dB

2.30dB
4.04 dB
4.79 dB
5.19dB
5.44dB
5.49 dB

5.49dB
25.64 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band66 QPSK BW=3MHz Channel=132657 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC SENSE:INT] I ALIGN AUTO

01:02:03 AMJan 04,2025

|
Center Freq: 1.778500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.778500000 GHz

——
#IFGain:Low

Average Power

19.38 dBm
49.60 % at 0dB

2.27dB
4.09 dB
4.92 dB
5.38dB
5.89dB
5.99 dB

5.99dB
25.37 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=5MHz Channel=131997 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

SENSE:INT] [ ALIGN AUTO

01:02:12 AMJan 04,2025

|
Center Freq: 1.712500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.712500000 GHz

——
#IFGain:Low

Average Power

20.84 dBm
48.45 % at 0dB

2.26dB
4.22 dB
5.07 dB
5.46 dB
5.71dB
5.79dB

5.82dB
26.66 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-c

ert.com Page 54 of 272


mailto:service@dl-cert.com

Report

Band66 QPSK BW=5MHz Channel=132322 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC SENSE:INT] I ALIGN AUTO

01:02:19 AMJan 04,2025

|
Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Gaussian

Average Power

20.24 dBm
50.37 % at 0dB

2.24dB
4.04 dB
4.82 dB
5.21dB
5.60 dB
5.81dB

5.81dB
26.05 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=5MHz Channel=132647 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

SENSE:INT] [ ALIGN AUTO

01:02:26 AMJan 04,2025

|
Center Freq: 1.777500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.777500000 GHz

——
#IFGain:Low

Average Power

19.33 dBm
49.95 % at 0dB

2.21dB
4.02 dB
4.84 dB
5.29dB
5.59dB
5.70 dB

5.74 dB
25.07 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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04 Occupied bandwidth

Band Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | 99% OBW (MHz) | -26dB EBW (MHz) | Verdict
Band2 14 18607 6 #0 QPSK 1.096 1.276 PASS
Band2 14 18607 6 #0 QAM16 1.094 1.287 PASS
Band2 14 18900 6 #0 QPSK 1.095 1.291 PASS
Band2 1.4 18900 6 #0 QAM16 1.097 1.307 PASS
Band2 14 19193 6 #0 QPSK 1.095 1.312 PASS
Band2 1.4 19193 6 #0 QAM16 1.097 1.289 PASS
Band2 3 18615 15 #0 QPSK 2.691 3.025 PASS
Band2 3 18615 15 #0 QAM16 2.698 2.990 PASS
Band2 3 18900 15 #0 QPSK 2.709 2.974 PASS
Band2 3 18900 15 #0 QAM16 2.697 2.947 PASS
Band2 3 19185 15 #0 QPSK 2.704 2.976 PASS
Band2 3 19185 15 #0 QAM16 2.704 2.970 PASS
Band2 5 18625 25 #0 QPSK 4.526 5.052 PASS
Band2 5 18625 25 #0 QAM16 4.509 4931 PASS
Band2 5 18900 25 #0 QPSK 4512 4.992 PASS
Band2 5 18900 25 #0 QAM16 4522 5.052 PASS
Band2 5 19175 25 #0 QPSK 4525 4961 PASS
Band2 5 19175 25 #0 QAM16 4519 5.006 PASS
Band2 10 18650 50 #0 QPSK 9.008 9.869 PASS
Band2 10 18900 50 #0 QPSK 8.989 9.779 PASS
Band2 10 19150 50 #0 QPSK 9.020 9.729 PASS
Band2 15 18675 75 #0 QPSK 13.429 14.540 PASS
Band2 15 18900 75 #0 QPSK 13.466 14.718 PASS
Band2 15 19125 75 #0 QPSK 13.478 14.610 PASS
Band2 20 18700 100 #0 QPSK 17.834 19.401 PASS
Band2 20 18900 100 #0 QPSK 17.971 19.381 PASS
Band2 20 19100 100 #0 QPSK 17.912 19.221 PASS
Band4 1.4 19957 6 #0 QPSK 1.094 1.283 PASS
Band4 1.4 19957 6 #0 QAM16 1.099 1.312 PASS
Band4 1.4 20175 6 #0 QPSK 1.100 1.277 PASS
Band4 1.4 20175 6 #0 QAM16 1.101 1.295 PASS
Band4 1.4 20393 6 #0 QPSK 1.093 1.303 PASS
Band4 1.4 20393 6 #0 QAM16 1.094 1.282 PASS
Band4 3 19965 15 #0 QPSK 2.700 2.973 PASS
Band4 3 19965 15 #0 QAM16 2.693 2.976 PASS
Band4 3 20175 15 #0 QPSK 2.705 2.994 PASS
Band4 3 20175 15 #0 QAM16 2.698 2.965 PASS
Band4 3 20385 15 #0 QPSK 2.700 2.984 PASS
Band4 3 20385 15 #0 QAM16 2.694 2.976 PASS
Band4 5 19975 25 #0 QPSK 4517 4.930 PASS
Band4 5 19975 25 #0 QAM16 4.506 4.975 PASS
Band4 5 20175 25 #0 QPSK 4.507 4.963 PASS
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Band4 5 20175 25 #0 QAM16 4.512 4.999 PASS
Band4 5 20375 25 #0 QPSK 4.504 5.029 PASS
Band4 5 20375 25 #0 QAM16 4.517 4.968 PASS
Band4 10 20000 50 #0 QPSK 8.973 9.805 PASS
Band4 10 20175 50 #0 QPSK 8.955 9.950 PASS
Band4 10 20350 50 #0 QPSK 8.967 9.876 PASS
Band4 15 20025 75 #0 QPSK 13.448 14.603 PASS
Band4 15 20175 75 #0 QPSK 13.404 14.467 PASS
Band4 15 20325 75 #0 QPSK 13.415 14.673 PASS
Band4 20 20050 100 #0 QPSK 17.890 19.464 PASS
Band4 20 20175 100 #0 QPSK 17.898 19.426 PASS
Band4 20 20300 100 #0 QPSK 17.967 19.468 PASS
Band5 14 20407 6 #0 QPSK 1.112 1.299 PASS
Band5 14 20407 6 #0 QAM16 1.097 1.332 PASS
Band5 14 20525 6 #0 QPSK 1.100 1.649 PASS
Band5 14 20525 6 #0 QAM16 1.100 1.276 PASS
Band5 14 20643 6 #0 QPSK 1.098 1.319 PASS
Band5 14 20643 6 #0 QAM16 1.092 1.272 PASS
Band5 3 20415 15 #0 QPSK 2.712 3.010 PASS
Band5 3 20415 15 #0 QAM16 2.696 2.953 PASS
Band5 3 20525 15 #0 QPSK 2.701 2.960 PASS
Band5 3 20525 15 #0 QAM16 2.697 2.983 PASS
Band5 3 20635 15 #0 QPSK 2.709 3.001 PASS
Band5 3 20635 15 #0 QAM16 2.705 2.989 PASS
Band5 5 20425 25 #0 QPSK 4.514 5.016 PASS
Band5 5 20425 25 #0 QAM16 4.502 4971 PASS
Band5 5 20525 25 #0 QPSK 4.522 5.006 PASS
Band5 5 20525 25 #0 QAM16 4.519 4.962 PASS
Band5 5 20625 25 #0 QPSK 4.533 4.970 PASS
Band5 5 20625 25 #0 QAM16 4.539 4.982 PASS
Band5 10 20450 50 #0 QPSK 8.994 9.942 PASS
Band5 10 20525 50 #0 QPSK 8.994 9.801 PASS
Band5 10 20600 50 #0 QPSK 8.922 9.739 PASS
Band66 14 131979 6 #0 QPSK 1.098 1.266 PASS
Band66 14 131979 6 #0 QAM16 1.104 1.308 PASS
Band66 14 132322 6 #0 QPSK 1.097 1.304 PASS
Band66 14 132322 6 #0 QAM16 1.090 1.294 PASS
Band66 14 132665 6 #0 QPSK 1.105 1.270 PASS
Band66 14 132665 6 #0 QAM16 1.097 1.331 PASS
Band66 3 131987 15 #0 QPSK 2.697 2.981 PASS
Band66 3 131987 15 #0 QAM16 2.704 2.963 PASS
Band66 3 132322 15 #0 QPSK 2.702 2.984 PASS
Band66 3 132322 15 #0 QAM16 2.699 2.971 PASS
Band66 3 132657 15 #0 QPSK 2.706 2.970 PASS
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Band66 3 132657 15 #0 QAM16 2.701 2.995 PASS
Band66 5 131997 25 #0 QPSK 4.519 5.038 PASS
Band66 5 131997 25 #0 QAM16 4.503 4.927 PASS
Band66 5 132322 25 #0 QPSK 4.520 4.991 PASS
Band66 5 132322 25 #0 QAM16 4.525 4.970 PASS
Band66 5 132647 25 #0 QPSK 4.512 4.948 PASS
Band66 5 132647 25 #0 QAM16 4.526 4.974 PASS
Band66 10 132022 50 #0 QPSK 8.977 9.835 PASS
Band66 10 132322 50 #0 QPSK 8.955 9.791 PASS
Band66 10 132622 50 #0 QPSK 8.945 9.675 PASS
Band66 15 132047 75 #0 QPSK 13.451 14.506 PASS
Band66 15 132322 75 #0 QPSK 13.404 14.694 PASS
Band66 15 132597 75 #0 QPSK 13.437 14.701 PASS
Band66 20 132072 100 #0 QPSK 17.901 19.347 PASS
Band66 20 132322 100 #0 QPSK 17.869 19.326 PASS
Band66 20 132572 100 #0 QPSK 17.898 19.311 PASS
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Band2 QAM16 BW=1.4MHz Channel=19193 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:25:39 PMJan 03, 2025
Center Freq: 1.909300000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.8 <B
Ref 40.00 dBm

I N A N N Y A
X N e
ol e ]
ol ] A I

(T Ty

#VEBW 91 kHz

Occupied Bandwidth Total Power 25.4 dBm

1.0971 MHz

Transmit Freq Error 867 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.289 MHz x dB -26.00 dB

IM SG STATUS

Band2 QAM16 BW=1.4MHz Channel=18607 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:25:24 PMJan 03,2025
Center Freq: 1.850700000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.69 dB
Ref 40.00 dBm

#VEBW 91 kHz

Occupied Bandwidth Total Power 25.8 dBm

1.0935 MHz

Transmit Freq Error -2.022 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.287 MHz x dB -26.00 dB

IM SG STATUS
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Band2 QAM16 BW=1.4MHz Channel=18900 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

[ SENSE:INT] [ ALIGN AUTO |

09:25:32 PMJan 03,2025

Center Freq 1.880000000 GHz

#IFGain:Low

Ref Offset 9.76 dB
Ref 40.00 dBm

Occupied Bandwidth

1.0970 MHz
-2.519 kHz
1.307 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.880000000 GHz
—s— Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VEBW 91 kHz

Total Power 25.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band2 QAM16 BW=3MHz Channel=18615 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

[ SENSE:INT] [ ALIGN AUTO |

09:25:48 PMJan 03,2025

Center Freq 1.851500000 GHz

#IFGain:Low

Ref Offset 9.7 <B
Ref 40.00 dBm

Occupied Bandwidth

2.6979 MHz
1.917 kHz
2.990 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.851500000 GHz
—s— Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VEW 180 kHz

Total Power 26.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

IMSG

STATUS
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Band2 QAM16 BW=3MHz Channel=18900 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:25:55 PMJan 03, 2025
Center Freq: 1.880000000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

o T T ]
L s
N L U A A

#/BW 180 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 25.7 dBm

2.6966 MHz

Transmit Freq Error 1.203 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.947 MHz x dB -26.00 dB

IM SG STATUS

Band2 QAM16 BW=5MHz Channel=18900 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:26:19 PMJan 03,2025
Center Freq: 1.880000000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

#VEBW 300 kHz

Occupied Bandwidth Total Power 25.3 dBm

4.5224 MHz

Transmit Freq Error -1.851 kHz % of OBW Power 99.00 %
x dB Bandwidth 5.052 MHz x dB -26.00 dB

IM SG STATUS
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Band2 QAM16 BW=5MHz Channel=19175 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:26:26 PMJan 03, 2025
Center Freq: 1.907500000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.79 dB
Ref 40.00 dBm

o T ]
---I----I---
I N o

#VEBW 300 kHz

Occupied Bandwidth Total Power 25.0 dBm

4.5192 MHz

Transmit Freq Error 18.329 kHz % of OBW Power 99.00 %
x dB Bandwidth 5.006 MHz x dB -26.00 dB

IM SG STATUS

Band2 QAM16 BW=3MHz Channel=19185 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:26:02 PMJan 03,2025
Center Freq: 1.908500000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.8 <B
Ref 40.00 dBm

#/BW 180 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 25.6 dBm

2.7041 MHz

Transmit Freq Error 6.196 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.970 MHz x dB -26.00 dB

IM SG STATUS
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Band2 QAM16 BW=5MHz Channel=18625 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

[ SENSE:INT] [ ALIGN AUTO |

09:26:12 PMJan 03,2025

Center Freq 1.852500000 GHz

#IFGain:Low

Ref Offset 9.7 <B
Ref 40.00 dBm

Occupied Bandwidth

4.5089 MHz
12.423 kHz
4.931 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.852500000 GHz
—s— Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

... Vi L

#VEBW 300 kHz

Total Power 25.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band2 QPSK BW=10MHz Channel=18650 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

[ SENSE:INT] [ ALIGN AUTO |

09:26:32 PMJan 03,2025

Center Freq 1.855000000 GHz

#IFGain:Low

Ref Offset9.71 dB
Ref 40.00 dBm

Occupied Bandwidth

9.0077 MHz
45170 kHz
9.869 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.855000000 GHz
—s— Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VEBW 620 kHz

Total Power 26.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS
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